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SECTION 1: Client information

Company Name
Brand name
Address

Telephone Number
Facsimile Number
Contact Person

Canon Inc.

Canon

30-2, Shimomaruko 3-chome, Ohta-ku, Tokyo, 146-8501 Japan
+81-3-3757-6798

+81-3-3757-8431

Takayuki Kono

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment

Model No.

Serial No.

Country of Manufacture

Rating

Receipt Date of Sample
Condition of EUT

2.2 Product Description

WLAN MODULE UNIT

CM13264

MTO0165, MT0166

JAPAN

ACI100 - 240V (AC Adaptor)

July 8, 2005

Production Prototype

(Not for Sale: This sample is equivalent to mass-produced items.)

Model No: CM13264 is the WLAN MODULE UNIT.

Clock frequency CPU: 44MHz
Feature of EUT A small Wireless LAN module with Antenna and CF interface.
RF characteristics is specified in the IEEE 802.11b standard.
Equipment Type Transceiver
Frequency of Operation 2412-2472 MHz
Intermediate frequency 480MHz
Type of Modulation DSSS
Antenna Type Planar Inverted-F
Antenna Gain -0.6 dBi max
Mode of Operation Simplex
Method of frequency generation Synthesizer
ITU code GID
Power Supply DC3.15-3.45V
ECC 15.31 (e)

Power source, DC3.35V of EUT is supplied from the printer in which the EUT is installed. The following three voltages are supplied

with RF module part.

-3.3V (not regulated) 2.9V (regulated) 2.5V (regulated) 1.4V (regulated)
Testing of the variation of the input voltage was performed and complied with this requirement.

As for the detail, please refer to APPENDIX 4.

FCC Part 15.203 Antenna requirement

It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the equipment
complies with the antenna requirement of Section 15.203.
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SECTION 3: Test specification, procedures & results

3.1  Test Specification

Test Specification
Title

3.2 Procedures and results

FCC Partl5 Subpart C : 2005
FCC 47CFR Partl5 Radio Frequency Device Subpart C Intentional

Radiators

Section 15.207 Conducted limits : 2005
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz : 2005

No. (Item Test Procedure Specification Remarks Deviation |Worst margin Results
1 |Conducted ANSI C63.4:2003 Section 15.207 - N/A Complied
emission 7. AC powerline 15.8dB
conducted emission 0.70757MHz, QP, L
measurements
2 |6dB Bandwidth [ANSI C63.4:2003 Section 15.247(a)(2) Conducted |N/A *See data. Complied
13. Measurement of
intentional radiators
3 [Maximum Peak |ANSI C63.4:2003 Section 15.247(b)(3) Conducted  [N/A
Output Power 13. Measurement of
intentional radiators
4 |Spurious ANSI C63.4:2003 Section 15.247 (d) Conducted/ [N/A 4.2dB Complied
Emission 13. Measurement of Radiated 17059MHz
intentional radiators 17234MHz, AV
Horizontal
S |Restricted Band [ANSI C63.4:2003 Section 15.247 (d) Conducted  [N/A *See data. Complied
Edges 13. Measurement of
intentional radiators
6 [Power Density |ANSI C63.4:2003 Section 15.247 (e) Conducted  [N/A

13. Measurement of
intentional radiators

Note: UL Apex’s EMI Work Procedures No.QPMO05 and QPM15.

Uncertainty:

Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is +1.3dB.
The data listed in this report meets the limits unless the uncertainty is taken into consideration.
The data listed in this test report has enough margin, more than the site margin.
Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB(3m)/ +4.7dB(10m).

The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is £5.2dB(3m)/ £3.8dB(10m).
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +6.6dB.
The data listed in this report meets the limits unless the uncertainty is taken into consideration.
The data listed in this test report has enough margin, more than the site margin.

Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test is +3.0dB.

*These tests were also referred to "Guidance on Measurement for Digital Transmission Systems Section15.247".
*These tests were performed without any deviations from test procedure except for additions or exclusions.
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3.3  Addition to standards
No.|Item Test Procedure Specification Remarks [Deviation [Worst margin |Results
1 [99% Occupied RSS-210(issue 6): RSS-210 Al1.1.3 Conducted  [N/A N/A N/A
Band Width 2005
2 |Co-location & Co-
operation
Confirmation testing |ANSI C63.4:2003 .
(for Radiated Spuriougs 13. Measurement of Section15.247(d) Radiated N/A*1)  |N/A N/A
Emission at intentional radiators RSS-210 A8.5
simultaneous
transmission)
*1) The test is not applicable since EUT does not co-operation mode.
3.4 Test Location
UL Apex Co., Ltd. Head Office EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone :+81 596 24 8116
Facsimile 1 +81 596 24 8124
FCC IC Width x Depth x Size of Other
Registration | Registration | Height (m) reference ground plane (m)/ | rooms
Number Number horizontal conducting plane
No.1 semi-anechoic | 313583 1C4247A 192x11.2x7.7m | 7.0x 6.0m Preparation
chamber room
No.2 semi-anechoic | 846015 IC4247A-2 | 7.5x5.8x5.2m 4.0 x 4.0m -
chamber
No.3 shielded room | - - 47x7.5x2.7m 4.7x7.5m -
No.4 measurement - - 3.1x5.0x2.7m N/A -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1 and No.2 semi-anechoic and No.3
shielded room.

3.5 Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.
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SECTION 4: Operation of E.U.T. during testing
4.1 Operating Modes
The mode is used : Transmitting mode(CCK 11Mbps)
Low Channel :2412MHz(Ch1)
Mid Channel :2437MHz(Ch6)
High channel :2462MHz(Chl11)
4.2 Configuration and peripherals
AC120V/60Hz
! D ¢
D—
4
PC card slot
o
E
* Cabling was taken into consideration and test data was taken under worse case conditions.
Description of EUT and Support equipment
No. | Item Model number Serial number Manufacturer FCCID
A WLAN MODULE UNIT CM13264 MTO0165 *1) CANON AZDCMI13264
MT0166 *2) (EUT)
B CF Adapter ICM-MA2A-CL454N - JST -
C PC PC-LM600J52DC 0Y02724KA NEC -
D AC Adapter PC-VP-BP0S 0P-520-72501 NEC -
E Mouse *3) M-UB48 830318-0000 Logitech -
F Ear Phone *3) - - - -

*1) Used for Conducted and Spurious emission (radiated) test
*2) Used for Antenna Terminal tests
*3) Used for Conducted emission test only

List of cables used

No. Name Length (m) Shield

1 AC Cable 1.0 N

2 DC Cable 1.5 N

3 Ear phone Cable *3) 1.0 N

4 Mouse Cable *3) 0.8 N
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a platform of nominal size, 1m by 0.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains Network
(AMN) and excess AC cable was bundled in center.

1) For the tests on EUT with other peripherals (as a whole system)
/O cable and AC cables that were connected to the peripherals were bundled in center. They were folded back and forth
forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber or a Measurement Room.

The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

Detector : CISPR quasi-peak and average detector (IF BW 9 kHz)
Measurement range : 0.15-30MHz

Test data : APPENDIX 3

Test result : Pass
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SECTION 6: Spurious Emission

[Conducted]

Test Procedure
The Out of Band Emission was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground plane.

The Radiated Electric Field Strength intensity has been measured in a Semi Anechoic Chamber with a ground plane and
at a distance of 3m(Below 10GHz) and 1m(Upper 10GHz).

The height of the measuring varied between 1 and 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer (in linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz

bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

20dBc was applied to the frequency over the limit of FCC 15.209 and outside the restricted band of 15.205.

Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver / Spectrum Analyzer Spectrum Analyzer
Detector QP: BW 120kHz(T/R) PK: RBW:1MHz/VBW: 1MHz
IF Bandwidth 20dBc : RBW: 100kHz AV: RBW:1MHz/VBW:10Hz
VBW: 300kHz (S/A) 20dBc : RBW:100kHz/VBW:300kHz
Test data : APPENDIX 3
Test result : Pass

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

SECTION 7: 6dB Bandwidth

Test Procedure

The 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.
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SECTION 8: Maximum Peak Output Power

Test Procedure
The Maximum Peak Output Power was measured with a peak power meter (power sensor) that has a function of detector for
broadband connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 9: Peak Power Density

[Conducted]
Test Procedure
The Peak Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.
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APPENDIX 1: Photographs of test setup

Conducted Emission

Front
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Spurious Emission (Radiated)

Front
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Worst Case Position (Z-axis:Horizontal / Y-axis:Vertical)

X-axis

Y-axis

Z-axis
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APPENDIX 2:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MAEC-02 Anechoic Chamber TDK Semi RE 2005/04/11 * 12
Anechoic
Chamber 3m
MSA-03 Spectrum Analyzer Agilent E4448A RE 2005/06/03 * 12
MHA-06 Horn Antenna Schwarzbeck BBHA9120D | RE 2005/01/10 * 12
MCC-19 Microwave Cable Suhner SUCOFLEX | RE 2005/02/03 * 12
1G-26.5GHz 104
MCC-27 Microwave Cable Suhner SUCOFLEXI1 | RE 2004/08/26 * 12
1G-50GHz 01
MHA-02 Horn Antenna EMCO 3160-09 RE 2005/01/10 * 12
MPA-01 Pre Amplifier Agilent 8449B RE 2005/02/05 * 12
MHF-02 High Pass Filter Tokimec TF323DCA RE 2004/09/18 * 12
MAEC-01 Anechoic Chamber TDK Semi RE 2004/11/13 * 12
Anechoic
Chamber 10m
MTR-01 Test Receiver Rohde & Schwarz ESI40 RE 2004/11/12 * 12
MBA-01 Biconical Antenna Schwarzbeck BBA9106 RE 2004/10/14 * 12
MLA-01 Logperiodic Antenna Schwarzbeck USLP9143 RE 2004/10/14 * 12
MCC-01 Coaxial Cable 0.1-3000MHz | Suhner/storm/Agilent/ | - RE 2004/12/19 * 12
TSJ
MAT-06 Attenuator(6dB) Weinschel Corp 2 RE 2004/12/16 * 12
MPA-04 Pre Amplifier Agilent 8447D RE 2005/05/24 * 12
MCC-28 Microwave Cable Suhner SUCOFLEXI1 | Conducted 2004/08/26 * 12
1G-50GHz 01
MAT-20 Attenuator(10dB) HIROSE ELECTRIC | AT-110 Conducted 2005/01/11 * 12
(abovel GHz) CO.,LTD.
MSA-03 Spectrum Analyzer Agilent E4448A Conducted 2005/06/03 * 12
MPM-01 Power Meter Agilent E4417A Conduced 2004/11/09 * 12
MPSE-03 Power sensor Agilent E9327A Conducted 2004/11/23 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test Item:

CE: AC Main Conducted Emission

RE: Radiated Spurious Emission
Conducted : Maximum Peak Output Power, 6dB Bandwidth, Peak Output Power Density,
Spurious Emission (Conducted)

UL Apex Co., Ltd.
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APPENDIX 3: Data of EMI test

Conducted Emission

2005/07/21 15:27:15

DATA OF CONDUGTED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/21 15:26:20

Applicant © GANON Report No. © 25LE0058-HO

Kind of EUT © WLAN MODULE UNIT Power : AC120V / 60Hz
Mode! No. © CM13264 Temp°C/Humi% : 24deg.C / 54%
Serial No. : MTO165 Operator : Norihisa Hashimoto

Mode / Remarks : |EEE802.11b Tx:2412

LIMIT : FCG15C §15.207 (QP)
FCC15C §15.207 (AV)
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CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.
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2005/07/21 15:31:

Applicant
Kind of EUT
Model No.
Serial No.

Mode / Remarks

52

DATA OF CONDUGTED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/21 15:30:57

© CANON Report No. : 25LE0058-HO

© WLAN MODULE UNIT Power : AG120V / 60Hz

: CM13264 Temp°C/Humi% . 24deg.C / 54%

: MTO165 Operator : Norihisa Hashimoto

© |EEE802. 11b Tx:2437

LIMIT : FCG15C §15.207 (GP)
FCC15C §15.207 (AV)

<< PEAK DATA >> — N O:PEAK
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CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C. F (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.
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2005/07/21 15:35:41

DATA OF CONDUCTED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/21 15:35:09

Applicant © CANON Report No. © 25LE0058-HO
Kind of EUT © WLAN MODULE UNIT Power © AC120V / 60Hz
Mode! No. © CM13264 Temp°C/Humi% 1 24deg. G / 54%
Serial No. : MTO165 Operator : Norihisa Hashimoto
Mode / Remarks : |EEE802.11b Tx:2462
LIMIT © FCC15C §15.207 (QP)
FCC15C §15.207 (AV)
[dBuV] << PEAK DATA >> — N O:PEAK
0
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Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.
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2005/07/21 16:38:40

DATA OF CONDUCTED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/21 15:35:09

Applicant © CANON Report No. © 25LE0058-HO

Kind of EUT © WLAN MODULE UNIT Power © AG120V/60Hz

Mode! No. © CM13264 Temp°C/Humi% : 24deg. G / 55%
Serial No. : MTO165 Operator : Norihisa Hashimoto

Mode / Remarks : I|EEE.802 11b Tx:2462MHz

LIMIT © FCC15C § 15.207 (QP)
FCC15C §15.207 (AV)
— N O:QP X:AV

[dBuV] << QP/AV DATA >> — L QP X :AV
0
70
40 . &
<‘> P bbb ‘
30 : *‘ P
20
T I T
10 i X it
0
J15M L 2M .M . 5M LM 1 M kil 5M ™ 10M 20M 30M
Frequency [Hz]
. Reading Level Corr. Results Limit Margin
requency QP AV Factor QP AV QP AV QP AV__| Phase
[MHz] [dBuv] | [dBuV] [dB] [dBuV] [dBuV] [dBuv] | [dBuV] [dB] [dB]
021218 367 138 0.1 368 13.9 63.1 53.1 263 392 N
021596 439 259 01 440 260 630 530 190 270] L
032331 383 187 01 384 188 596 496 212 308 L
033453 338 106 01 339 107 593 493 254 386 N
0.70195 359 121 03 362 124 56.0 460 198 336 N
0.70757 399 16.2 03 402 165 560 460 158 205 L
081712 365 136 03 3638 139 56.0 460 19.2 321 L
0.82400 313 1.1 03 316 14 560 460 244 346| N
0.92806 36.4 144 03 367 147 56.0 460 193 313 L
093123 370 16.6 03 373 16.9 56.0 460 18.7 201 N
18.13125 387 172 17 404 189 600 500 196 31| N
18.92155 344 115 18 362 133 600 500 238 37| L

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)



Test report No. : 25LE0058-HO-1

Page : 18 of 42
Issued date : September 22, 2005
FCCID : AZDCM13264

6dB Bandwidth(DSSS and other forms of modulation)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Shielded Room

Company : Canon Inc. REPORT NO : 25LE0058-HO
Equipment : Wireless LAN Module REGULATION : Fcc Partl5 Subpart C 15.247(a)(2)
Model : CM13264 TEST DISTANCE ;-
Sample No. : MTO0166 DATE : 07/12/2005
Power : DC3.3V (from PCMCIA Slot) TEMPERATURE 1 23C
Mode : Tx (ch1,6,11) HUMIDITY : 60%
ENGINEER : Yutaka Yoshida
Ch Freq. 6dB Bandwidthf Limit
[MHz] [MHz] [kHz]
Low 2412.0 9.568 500.0
Mid 2437.0 9.577 500.0
High 2462.0 9.556 500.0
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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6dB Bandwidth(DSSS and other forms of modulation)

Ch:Low Ch:Mid
3 Agilent L 3 Agilent L
Ref @ dBm Atten 10 dB Ref B dBm Atten 10 dB
#Peak #Peak
L L
T Y S (S P T e
dB/ i "ﬂ\\ dB/ /?’
] - ] _
ot M Pl WM"N
AT T —re——
LgAw LgAw
ML 52 ML 52
Center 2.412 @8 GHz Span 58 MHz Center 2.437 08 GHz Span 58 MHz
#Res BH 108 kHz #UBH 300 kHz Sween 4.8 ms (601 pts) #Res BH 108 kHz #UBH 300 kHz Sween 4.8 ms (601 pts)
Occupied Bandwidth Occ BH % Pur  49.08 Occupied Bandwicith Oce BH % Pur 9900 7
13.3877 MHz *x dB - -6.00 B 13.4326 MHz *x dB - -6.00 B

Transmit Freq Error  -28.548 kHz
% dB Bandwidth 9.568 MHz

Transmit Freq Error  -40.732 kHz
% dB Bandwidth 9.577 MHz

Ch:High

# Agilent L

Ref B dBm Atten 18 dB

#Peal

Log
19

&/ /‘7 =
7

! S

LgAv

ML 52

Center 2.462 08 GHz

#Res BH 100 kHz

Occupied Bandvidth Occ BH % PHr  95.00 7
13.4461 MHz x dB  -6.00 dB

#UBH 300 kHz

Transmit Freq Error  -42.232 kHz
% dB Bandwidth 9.556 MHz

Span 58 MHz
Sweep 4.8 ms (601 pts)

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Shielded Room

Company : Canon Inc. REPORT NO
Equipment : Wireless LAN Module REGULATION
Model : CM13264 TEST DISTANCE :
Sample No. : MTO0166 DATE
Power : DC3.3V(from PCMCIA Slot) TEMPERATURE :
Mode - Tx(ch1,6,11) HUMIDITY
ENGINEER
Ch Freq. | Power meter | Cable | Atten. | Result | Limit | Margin
Reading Loss
[MHZz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]
Low [2412.0 1.04 1.70 ] 10.00 | 12.74 | 30.00 | 17.26
Mid |[2437.0 0.92 1.71 10.00 | 12.63 | 30.00 | 17.37
High |2462.0 0.65 1.72 ] 10.00 | 12.37 | 30.00 [ 17.63

Sample Calculation:

Result = Reading + Cable Loss (including customer cable) + Attenuator

: 25LE0058-HO
: Fec Partl5 Subpart C 15.247(b)(3)

: 08/30/2005

24°C

1 58%
: Yutaka Yoshida

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation)

DATA OF RADIATED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2005/07/09
Applicant : Canon Inc. Report No. : 25LE0058-HO
Kind of EUT  : WLAN Module Power . : AG120V/60Hz
Model No. : CM13264 Temp. /Humi. : 25deg.C / 68%
Serial No. : NTO165 Operator : Norihisa Hashimoto
Mode / Remarks : IEEE802.11b Transmitting ch1 2412MHz
LIMIT : F00150 §15.247 (d) 3m, belowlGHz:OP, abovelGHz:PK — Horizontal
Except for the data below : adeauate margin data below the Iimits. The limit values at frequencies — Vertical
excepting restricted bands indicated in 15.205 are values 20dB below lower peak output powers at each O Horizontal
[dBuV/mIIgochannel- << QP DATA >> X Vertical
80
70
60
50
40 7 %
X § T 9
30 ¢ ! *
20
10
0
30M 50M T0M 100M 200M 300M 500M 7TO0M 16
Frequency[Hz]
) Antenna | Loss& . L .
Freauency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
[ IMHzl | [dBuVI [d8/m] | [dB] | [dBuV/m]| [Degl | [oml [dBuV/m] | [dB]
130.447, 376 QP 1338 -19.2 322 0 100{ Vert. 435 11.3]
130.447 350 QP 1338 -19.2 2968 142 195 Hori. 435 13.9)
260.904] 328 QP 18.1 -174 335 272 100| Vert. 460 125
260.904] 340 QP 18.1 -174 347 224| 173| Hori. 460 11.3
326.129) 415 QP 156 -170 40.1 93 100| Hori. 460 58
326.129 363 QP 15.6 =179 34.9 63 100{ Vert. 460 1.1
391.349 342 QP 17.7 =179 34.9 139 100( Hori. 460 1.1
391.349 373| QP 17.7 =179 380 179 140 Vert. 460 8.0
456.032| 308 QP 184 -17.3 317 164 222| Hori. 460 14.3)
456.032| 268/ QP 184 -17.3 2179 168 100| Vert. 460 18.1
521.795| 364/ QP 18.9) -17.2 38.1 172 100| Hori. 460 78
521.795| 363 QP 18.9) -17.2 380 0 18| Vert. 460 8.0|

CHART:WITH FAGTOR  ANT TYPE : -30MHz LOOP, 30—300MHZ BIGONICAL, 300MHZ—1000MHZ LOGPERIODIG, 1000MHz— HORN

Except for the data below : adequate margin data below the limits.
CALGULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP. GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Applicant
Kind of EUT
Model No.
Serial No.

Mode / Remarks:

LIMIT FCCI50

DATA OF RADIATED EMISSION TEST

Apex Co.,

: Canon Inc. Report No. 25LE0058—H0

: WLAN Moduie Power . 20V/60Hz
: CM13264 Temp. /Humi. 25de 68%
: MT0165 Operator : Nori |sa Hashimoto

IEEE802. 11b  Transmitting ch6 2437MHz
§15 247 (d) 3m, belowlGHz:QP, abovelGHz:PK

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2005/07/09

— Horizontal

below : adeauate margin data below the [imits. The |imit values at frequencies
excentlng restrlcted bands indicated in 15.205 are values 20dB below lower peak output powers at each — Vertical
[dBuV/m]  channel. < QP DATA >> O Horizontal
X Vertica
90
80
70
60
50
40 L # %
. ? ;
20
10
0
30M 50M TOM 100M 200M 300M 500M 700M
Frequency [Hz]
R Antenna Loss& R -
Proquency | Reading | gy Factor | Gain Level | Angle | Height | 5y, Linit | Yergin Comment
[MHz) [dBuV] _ [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
130. 459) k.0 @ 13.8 -19. 2 29.6) 117 188| Hori 43.§ 13.9)
130. 459) 6.5 @ 13.8 -19. 2f 3L 1 0 100 Vert. 43.9 12.4
260. 903 39.3 QP 18.1) -17.4 40 163 125| Hori. 46. 6.0
260. 903 38.3 QP 18. 1) -17. 4 39.0 213 100 Vert. 46. 7.9
326. 138 3.6 @ 15.6) -17.0 36.2) 210 100| Hori 46, 9.8
326. 138 4.8 @ 15. 6 -17.0f 40.4 297 100 Vert. 46.0) 5.6
391. 369 39.6 QP 17.7 -17.0 40.3) 165 100| Hori. 46, 5.7
391. 369 38.3 QP 17.1 -17.0f 39. 0 116 138 Vert. 46. 0 7.9
456, 578 30.8 QP 18.4 -17.3 31,9 222 197| Hori. 46 14. 1]
456. 578 2.9 @ 18.4 -17. 3] 29.0 166 100 Vert. 46. 0 17.0
521.811 36.00 QP 18.9) -17.2 37.17 227 100| Hori. 46, 8.3
521. 811 6.7 @ 18.9 -17.9f 37.4 221 100 Vert. 6.0 8.6
CHART:WITH FACTOR ANT TYPE : ~30MHz LOOP, 30-300Miz BICONICAL, 300Mz~1000Mz LOGPERI0DIC, 1000MHz— HORN

Except for_th

e
CALCULATION :

dat. below:aequaemar n data below the |imits.
READING + ANT FACTOR + LSSS (CABLE+ATTEN ) - AMP. GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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DATA OF RADIATED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/09

Appl icant : Ganon Inc. Report No. : 25LE0058-HO

Kind of EUT : ghAg gzdule Power . * Ac120V/60Hz

Mode! No. :+ CM132 Temp. /Humi. 25deﬁ C/ 68%
Serial No. : MTO165 Operator : Norihisa Hashimoto

Mode / Remarks: |EEE802.11b Transmitting ch11 2462MHz
LIMIT :FCCIS(% §e15 247(d) 3m, belowlGHz:QP, abovelGHz:PK

Except for the data below : adeauate margin data below the 'limits. The limit values at frequencies Horizontal
excepting restricted bands indicated in 15.205 are values 20dB below lower peak output powers at each O Mertlca{ |
[dBuV/m] channel. or izonta
" 907 << QP DATA >> ertica
80
70
60
50
X
40 (? 5]4
3 f 4
30 T %
20
10
0
30M 50M TOM 100M 200M 300M 500M 700M 16
Frequency [Hz]
K Readi Antenna Loss& Level 1 Hei Limi Margi
Prequency | Reading | per |[“rucior | Gain | Level Angle | Height [ o . Limit Margin Comment
MHz] [dBuV] [dB/m] [dB] [dBuV/m] Deg cm) [dBuV/m] [dB]
130. 453| 36.1 QP 13.§ -19. 9| 30. 7] 146 159| Hori. 43. 5 12.8)
130. 453| 8.4 Q@ 13.§ -19. 2 33.0 [ 100( Vert. 43.9 10. 5
260. 923 36.8 QP 18.1f -17. 4 37. 5} 0 131| Hori. 6. 0| 8.5
260. 923 3.3 QP 18.1 -17.4 36.0) 262 100( Vert. 6.0 10. 0|
326. 125| 39.0 ap 15. 6 -17. 37.¢| 58 160| Hori. 6. 0| 8.4
326. 125| 2.3 @ 15. 6 -17. 40.9) 35 182 Vert. 46.0 5.1
391. 351, 33.4 QP 17.7] -17. 33.9 159 100| Hori. 6. 0| 12. 1
391. 351 3.4 QP 17.1 -17. 38.3 m 163( Vert. 6.0 7.1
456. 029 28.3 QP 18. 4 -17. 3| 29. 4 155 100| Hori. 6. 0| 16. 6|
456. 029 25.71 QP 18.4 -17.3 26.8 140 100( Vert. 6.0 19.2)
521. 816| 37.71 QP 18.9 -17.2| 39. 4 163 204| Hori. 46. 0| 6. 6
521. 816 36.3 QP 18.9 -17.2 38.0) 0 100( Vert. 46. 8.0

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz—-1000MHz LOGPERIODIC, 1000MHz- HORN
Except for the data below : adequate margin data below the limits.
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)



Test report No. : 25LE0058-HO-1

Page 124 of 42
Issued date : September 22, 2005
FCCID : AZDCM13264

DATA OF RADIATED EMISSION TEST

pex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Applicant : Canon Inc, Report No.
Kind of EUT * WLAN Module Power
Model No. © CM13264 Temp. /Humi.
Serial No. : MT0165 Operator

Mode / Remarks : IEEE802.11b Transmitting chl 2412MHz
LIMIT : FCCI5C §15.247(d) 3m, belowl@Hz:QP, abovelGHz:PK

Date : 2005/07/09

: 25LE0058-HO

: AC120V/60Hz

. 25deg.C / 36%

: Norihisa Hashimoto

FCCI5C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV — Horizontal
— Vertical
o h
[dBpV/m] << AV/PEAK DATA >> S \I;:: ﬁggTal
0 L
110
100
90
80
70
60 é
2 2
50 T ¥ ¢ F
40 ? 7 7
30 @
20
10
0
16 2G 3G 56G 76 106
Frequency [Hz]
F Readi Antenna { loss& f - An Heil Limil Mari
Frequency Reading DET Factor Gein Level Angle | Height [ Limit Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuv/m] [ [Deg] [em] [dBuV/m] [dB]
2390.000 553| PK 305 . 52.1 Hori, 740 21.9
2395.300 602| PK 3056 570 Vert. 740 170
2400.000 659\ PK 3056 521 Hori. 740 213
2400.000 560| PK 305 528 Vert. 740 21.2
4824.000 49| PK 353 49.1 Hori, 740 249
4824.000 41| PK 353 493 Vert, 740 247
7236.000 434| PK 311 502 Hori, 740 238
7236.000 45| PK 311 51.3 Vert, 740 227
9648.000 49| PK 36.9 511 Hori, 740 230
9648.000 4.7 PK 36.9 508 Vert. 740 231
2395.300 43| AV 3056 a1 Vert. 540 129
2400.000 439 AV 305 401 Vert. 540 133
4824.000 07| AV 353 349 Vert, 540 191
7236.000 08| AV 311 314 Vert. 540 167
9648.000 318 AV 36.9 380 Vert. 540 160
2390.000 2171 AV 3056 395 Hori. 540 148
2400.000 42l AV 305 410 Hori, 540 130
4824.000 04| AV 353 346 Hori. 540 194
7236.000 06| AV 311 314 Hori. 540 168
9648.000 315 AV 36.9 311 Hori, 540 183

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIOD IC, 1000MHz— HORN
Except for the data below : adequate margin data below the limits.
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP. GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/09

Applicant * Canon Inc. Report No. * 25LE0058-HO

Kind of EUT * WLAN Module Power : Ac120V/60Hz

Model No. : CM13264 Temp. /Humi. : 25deg.C / 36%
Serial No. . MTO165 Operator : Norihisa Hashimoto

Mode / Remarks : |EEE802.11b Transmitting ch6 2437MHz
LIMIT : FGG15C §15.247(d) 3m, belowlGHz:QP, abovelGHz:PK

FCG15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV — Ug;,'cfgg’lﬂa'
o t
[dBuV/m] << AV/PEAK DATA >> ¢ forizontal
0
110
100
90
80
70
60
% i ¥ ?
4 7 7
30 id
20
10
0
16 2 3g 56 76 106
Frequency [Hz]
E Readi Antenna | lLoss& | - Angle | Hei Limi Margi
requency eading m Factor Gain vel gle eigl !. Polar. imit argin Comment.
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Deg] [em] [dBuV/m] [dB]
4874000 s2| K ass  -atd 181 Hori 10 253
4874000 449 PK 356 -31.1 494 Vert. 740 246
7311000 sl Px ara| 208 512 Hori 70 228
7311000 435| PK 379 -30.8 506 Vert. 740 234
9748000 a2l PK 38  -305 505 Hori 10l 25
9748000 45| PK 36.8 -30.5 508 Vert. 740 232
4874000 04 Av k6| -1 9 Hori. s40| 131
4874000 310 AV 356 -31.1 355 Vert. 540 185
7311000 04 av a9 -308 315 Hori. 50| 165
7311.000 306| AV 379 -30.8 317 Vert. 540 163
9748000 08 AV 38  -305 a1 Hori. 540| 169
9748000 309 Av 36.8 -30.5 312 Vert. 540 168

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONIGAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

Except for the data below : adequate margin data below the [imits.
CALCULATION : READING + ANT FACTOR + LOSS(CABLE+ATTEN.) - AWP.GAIN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)



Test report No. : 25LE0058-HO-1

Page 126 of 42
Issued date : September 22, 2005
FCCID : AZDCM13264

DATA OF RADIATED EMISSION TEST

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Apex Go.,

Date : 2005/07/09

Applicant : Canon Inc. Report No. I 25LE0058-H0
Kind of EUT * WLAN Module Power * Ac120V/60Hz
Node| No. : CM13264 Temp. /Humi. : 25deg. C / 36%
Serial No. © MTO165 Operator . Norihisa Hashimoto
Mode / Remarks : IEEE802.11b Transmitting c11 2462MHz
LIMIT : FCC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK — Hori I
FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV - v::ﬁgﬁa
[dBuV/m] << AV/PEAK DATA >> O Horizontal
0
110
100
90
80
70
60
50 1 o ¥
40 % G
30 q§ ?
20
10
0
16 26 3G 5G 16 10G
Frequency[Hz]
| Antenna Loss& . . .
Frequency Reading DET —Fa ctor —Gain Level Angle Height Polar. Limit Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Deg] | [cm] [dBuV/m] [dB]
2486.590 575 PK 305 -337 543 Hori. 740 187
2484.020 572 PK 305 -337 540 Vert. 740 200
4924.000 434 PK 359 -31.0 483 Hori. 740 257
4924.000 452 PK 359 -31.0 50.1 Vert. 740 239
7386.000 434 PK 380 -306 508 Hori. 740 232
7386.000 438 PK 380 -306 51.0 Vert. 740 230
9848.000 439 PK 36.7 -304 502 Hori. 740 238
9848.000 4368 PK 36.7 -304 499 Vert. 740 241
2486.590 4“8 AV 305 -337 418 Hori. 540 124
2484.020 a5 AV 305 -337 383 Vert. 540 157
4924.000 301 AV 359 -31.0 350 Hori. 540 180
4924.000 314 AV 359 -31.0 363 Vert. 540 177
7386.000 304 AV 380 -306 318 Hori. 540 162
7386.000 308 AV 380 -306 380 Vert. 540 160
9848.000 310 AV 36.7 -304 313 Hori. 540 167
9848.000 310 AV 36.7 -304 373 Vert. 540 167
2483.500 558 PK 305 -337 528 Vert. 740 214
2483.500 4“1l AV 305 -337 409 Vert. 540 131
2483.500 563 PK 305 -337 83.1 Hori. 740 208
2483.500 “3( AV 305 -337 a1 Hori. 540 129

CHART:WITH FACTOR  ANT TYPE :
Except for the data below :
CALCULATION :

adequate margin data below the |imits.

READING + ANT FAGTOR + LOSS (GABLE+ATTEN.) - AMP. GAIN

-30MHz  LOOP, 30-300MHz BI1CONIGAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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DATA OF RADIATED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/09

Applicant : Canon Inc. Report No. . 25LE0058-H0

Kind of EUT * WLAN Module Power : AG120V/60Hz

Model No. © CN13264 Temp. /Humi. . 25deg.C / 36%
Serial No. : MTO165 Operator : Norihisa Hashimoto

Mode / Remarks : IEEE802.11b Transmitting c1 2412MHz
LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP, abovelGHz:PK

FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV - Ug:ﬁ:g}al
O Horizontal
[dBuV/m] << AV/PEAK DATA >> X Vertical
120
110
100
90
80
70
&
60 ® D? T e? E‘P ¥
50 i ufz ;%
40 & i ¥ i
30
20
10
0
106 206 26.56
Frequency[Hz]
Antenna Loss&
Frequency | Reading DET Facto Gai Level Angle | Height | o . Limit Margin Comment
MHz [dBuV] [dB/m] dB: dBuV/m] | [Degl [em] [dBuV/m] [dB]
12060.000 24| PK 41.6 -30.2 638 Hori, 740( 202
12060.000 a1 PK 41.6| -30.2 545 Vert. 740[ 195
14472.000 41| PK 41.9 -285 515 Hori. 740( 165
14472.000 446 PK 41.9) -285 580 Vert. 740 161
16884.000 446 PK 452 -284 614 Hori, 74.0 126
16884.000 455 PK 45.2| 284 62.3 Vert. 740 11|
19296.000 45 PK 402 -266 68.1) Hori, 740( 160
19296,000 452 PK 40.2| 266 58.8 Vert. 740  162|
21708.000 464 PK 39.8 -21.3 58.9 Hori, 74.0 15.1
21708.000 466 PK 39.8) -21.3 59.1) Vert. 740 149
24120.000 481 PK 404 -285 600, Hori, 74.0 140
24120.000 484 PK 404 -285 60.3) Vert. 740[ 137
12060.000 305 AV 41.6 -30.2 4.9 Hori, 540( 121
12060.000 305 AV 41| 302 419 Vert. 540  121]
14472.000 a1 AV 41.9 -285 455 Hori, 540 85
14472.000 319 Av 419 -285) 453 Vert. 54.0 8|
16884.000 322 AV 452 -284 490 Hori, 540 50
16884.000 325 AV 45.2| -28.4 49.3 Vert. 54.0 48
19296.000 324 AV 402 -266 460 Hori. 540 80
19286.000 323| AV 40.2| -26.6 459 Vert. 54.0 81
21708.000 342 AV 39.8 -21.3 46.7 Hori, 54.0 7.3
21708.000| 342| AV 39.8| =213 46.7 Vert. 54.0| 13

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz—- HORN
Except for the data below : adequate margin data below the limits.
H + + +} ) - A

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Appl icant
Kind of EUT
Model No.
Serial No.

Mode / Remarks :

DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/09

. Canon Inc.
© WLAN Module
: CM13264
. MTO165

|EEEB02. 11b  Transmitting c1 2412MHz

Report No. :
Power :
Temp. /Humi.
Operator

LIMIT : FCC15G §15.247(d) 3m, below1GHz:GP, abovelGHz:PK
FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

25LE0058-H0

: Ac120V/60Hz

. 25deg.C / 36%

: Norihisa Hashimoto

Freauency Reading DET m’:‘ L(::isn& Level Angle | Height Polar. Limit. Margin
MHz. | [dBuVl [dB/m] | dB]l | [dBuV/ml | [Degl [eml [dBuV/m] | [dB]
24120.000) 354/ AV 404 -28.5 413 | Hori. 540 6.8
24120.000 354 AV 404 -28.5 413 | Vert. 540 6.7

Comment

CHART:WITH FACTOR

ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN

Except Tor the data below : adequate margin data below the limits. W\

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/09

Appl icant  Ganon Inc. Report No. : 25LE0058-HO

Kind of EUT © WLAN Module Power : Ac120V/60Hz

NModel No. 1 GM13264 Temp. /Humi. : 25deg.C / 36%
Serial No. : NT0165 Operator * Norihisa Hashimoto

Mode / Remarks : IEEE802.11b Transmitting c6 2437MHz
LIMIT : FGG15C §15.247(d) 3m, belowlGHz:QP, abovelGHz:PK

FCC15C §15.247(d) 3m, below 16Hz:0P, above 16Hz:AV — Ugmgg}a'
O Horizontal
[dBuV/n] << AV/PEAK DATA >> % Ylorizont
120
110
100
90
80
10
)
60 " ? T i % ?
50 T il ?
40 i i 7 ?
30
20
10
0
106G 206G
26. 56 Frequency [Hz]
. Antenna Loss& . o .
Frequency Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
| Mzl | [dBuv] Io8/ml | [¢B] | [dBuv/ml| [Degl | Foml [dBuv/ml | 481
12185.000 437 PK 416 -30.1 55.2 Vert. 740 188
12185.000 423 PK 418 -30.1 53.8, Hori. 74.0 20.2
14622.000 45.1 PK 421 -28.9 58.3, Vert. 74.0 15.7
14622.000 4.1 PK 421 -28.9 57.3 Hori. 74.0 16.7
17059.000 459 PK 453 -28.4] 62.8, Vert. 74.0 11.2]
17059.000 455 PK 453 -28.4] 624 Hori. 740 116
19496.000 455 PK 403 -28.7 59.1 Vert. 740 149
19496.000 456 PK 403 -28.7 59.2 Hori. 740 148
21933.000 475 PK 398 -26.8| 60.5 Vert. 74.0 13.5]
21933.000 474 PK 398 -26.8| 60.4, Hori. 74.0 13.6]
24370.000 479 PK 404 -28.1 60.2 Vert. 74.0 13.8]
24370.000 483 PK 404 -28.1 60.6, Hori. 74.0 13.4]
12185.000 299 AV 416 -30.1 41.4] Vert. 54.0 126
12185.000 300, AV 418 -30.1 415 Hori. 54.0 12.5]
14622.000 319 AV 421 -289 45.1 Vert. 54.0 89
14622.000 321 Av 421 -289 45.3] Hori. 54.0 8.7
17059.000 328 AV 453 -28.4] 49.7 Vert. 54.0 43
17059.000 330 AV 453 -28.4] 49.9| Hori. 54.0 42
19496.000) 325 AV 403 -26.7 46.1 Vert. 54.0 79
19496.000) 323 AV 403 -26.7 45.9| Hori. 54.0 8.1
21933.000 346 AV 398 -26.8| 47.6| Vert. 54.0 6.4
L___21933.000| 345 AV 398 —26.8| 47.5) Hori, 5401 65|

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30~300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN
Except for the data below : adequate margin data below the [imits.
CALCULATION : READING + ANT FACTOR + LOSS (GABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Applicant
Kind of EUT
Model No.
Serial No.

Mode / Remar|

DATA OF RADIATED EMISSION TEST

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

: Ganon Inc.
© WLAN Module

: CM13264
1 MTO165

ks :

Apex Co.,

IEEE802. 11b  Transmitting c¢6 2437MHz

Report No.
Power

Temp. /Humi.
Operator

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP, abovelGHz:PK
FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

: 25LE0058-HO
: Ac120V/60Hz
: 25deg. G / 36%
: Norihisa Hashimoto

Date : 2005/07/09

Antenna.

Loss&

Frequency | Reading | ppr Factor Gain Level Angle | Height | o Limit Margin
MHZ | [dBuV] [dB/m] | dB] | [dBuV/ml | [Degl [om] [dBuV/m] | [dB’
24370.000 35.1 AV 40.4| -28.1 4744 Vert. 54.0 6.6
24370.000 347 AV 40.4| -28.1 47.0| Hori. 54.0 70

Gomment

CHART:WITH FAGTOR  ANT TYPE : -30MHz LOOP, 30—300MHZ BIGONIGAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz— HORN

Except for tl
CALCULATI

he

below :

data adequate margin data be
ON : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) -

low the

limits.

AMP. GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24
: +81 596 24

Telephone
Facsimile

8116
8124

MF060b(01.06.05)
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DATA OF RADIATED EMISSION TEST

UL Apex Go., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/09

Applicant : Canon Inc. Report No. : 25LE0058-H0

Kind of EUT : WLAN Module Power : Ac120V/60Hz

Model No. T CM13264 Temp. /Humi. . 25deg.C / 36%
Serial No. 1 MTO165 Operator : Norihisa Hashimoto

Mode / Remarks : IEEE802.11b Transmitting c11 2462MHz
LIMIT : FCC15C §15.247(d) 3m, belowiGHz:QP, abovelGHz:PK

FCCI5C § 15.247(d) 3m, below 1GHz:QP, above 1GHz:AV " Horizontal
O Horizontal
[dBuV/m] << AV/PEAK DATA >> X Vertical
120
110
100
90
80
70
&
60 5 @? I i & ?
50 T F Qf)
0 : ¥ il ¥
30
20
10
0
106G 20G 26. 5G
Frequency[Hz]
. Antenna Loss& . . .
Frequency | Reading DET Factor Gain Level Angle | Height [ = Limit. Margin Comment
MHz [dBuV] [dB/m] dB dBuV/m] | [Deg] [cm] [dBuV/m] dB’
12310.000 43| PK 47 -300 56.0| Vert. 740 180
12310.000 434| PK K] -300 55.1] Hori. 740 189
14772.000 462| PK 424 -204 59.2| Vert. 740 148
14772000 52| PK 24 -4 582 Hori, 70| 158
17234.000 413| PK 449 -284 638 Vert. 740 102
17234000 61| PK 49| 284 626 Hori. 10| 114
19696.000 460| PK 403 -268 59.5 Vert. 740 145
19696.000 455 PK 03| 268 5.0 Hori, 10| 150
22158.000 410 PK 29.8 -26.7 60.1 Vert. 740 139
22158000 68| PK 38| 267 599 Hori, 40| 142
24620.000 485| PK 405 -216 614 Vert. 740 128
24620.000 487| PK 405 -216 61.8] Hori. 740 124
12310.000 08| AV M -300 426 Vert. 540 114
12310.000 09| AV K] -300 42| Hori. 540 114
14772.000 324| AV 424 -204 45.4 Vert. 540 86
14772.000 325 AV 424 -204 45.5| Hori. 540 85
17234.000 asi| Av 449 -284 296 Vert. 540 44
17234000 333| AV 49| 284 498 Hori, 540| 42|
19696.000 a21| Av 403 -268 46.2 Vert. 54.0 18
19696.000 330| AV 03| 268 465 Hori, 540 15
22158.000 3| Av 29.8 -26.7 414 Vert. 54.0 66
22158.000 aze| Av 29.8 -26.7 410 - .--| Hori. 540 10

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BIGONICAL, 300MHz—-1000MHz LOGPERIODIG, 1000MHz- HORN
Except for the data below : adequate margin data below the limits.
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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DATA OF RADIATED EMISSION TEST

UL Apex Go., Ltd. Head UTTice ENC Lab. No.2 Semi Anechoic Chamber
Date : 2005/07/09

Applicant : Ganon Inc. Report No. . 25LE0058-H0

Kind of EUT : WLAN Module Power . Ac120V/60Hz

Model No. T CM13264 Temp. /Humi. : 25deg. C / 36%
Serial No. : MT0165 Operator : Norihisa Hashimoto

Mode / Remarks : IEEE802.11b Transmitting c11 2462MHz

LIMIT : FCC15C §15.247(d) 3m, below1GHz:QP, abovelGHz:PK
FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

Artenna Loss&

Frequenoy Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Deg] | [om] [dBuV/m] [dB]
24820000 357( AV 405 -21.6 188 Vert. 540 54
24620.000 355 AV 405 -21.8 484 Hori. 540 56

CHART:WITH FAGCTOR _ ANT TYPE : -30MHz LOOP, 30-300MHz BIGONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz— HORN

Except for the data below . adequate margin data below the limits. N
ifﬁl CULCATTON : READING + AN ngE OR + Iﬁs'siiEIBl E+ATTEN.) - ANP.GA

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch : Low
30MHz-1GHz 1GHz-5GHz
Agilent L 3 Agilent L
Mkrl 822.5 MHz
Ref 167 dBpY Atten 10 dB 26.57 dBpY Ref 167 dBpV Atten 16 dB
#Peak #Peak 1
Log Log
10 10
dB/ dB/
o] DI
76.7 76.7 ]
dBpY dBpY
LaAv Lafy v ] 'JI ™
3182 51 52
V3 FC Start 1.00@ GHz Stop 5.008 GHz
#Res BH 106 kHz #UBK 308 kHz Sweep 382.3 ms (1601 prs)

£ Marker  Trace Type % Axis Anplitude
Flun 5 ;@ b §372 b 4 e
ELCT PR vt Anbdesh TSRS FE PSS NP 9 - 34 dbu
Start 30.0 MHz Stop 1,608 @ GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 92.73 ms (1001 pts)

#Res BH 108 kHz

#UBH 380 kHz

Sween 477.9 ms (1081 prs)

#Res BH 108 kHz

#BW 308 kHz

SGHz-10GHz 10GHz-15GHz
Agilent L Agilent L

Mkrl 7.15@ GHz Mkrl 13.9759 GHz
Ref 167 dBpY Atten 18 dB 31.88 dBpY Ref 167 dBpY Attsn 168 dB 35.62 dBpY
#Peak #Peak
Log Log
19 18
dB/ dB/
ol Dl
76.7 76.7
dBpY dBpY
LgAw LgAy
5182 51 82
Y3 FC V3 FC

1

£(F): 5 £(fn 1
gTu“ me IO LV e " gTu” behomstag i T O O [
L WP
Start 5.008 GHz Stop 10.0680 GHz Start 10,088 GHz Stop 15.800 GHz

Sreen 477.9 ms (1001 prs)

15GHz-20GHz

20GHz-25GHz

#Res BH 109 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res BH 109 kHz

#YBH 300 kHz

3 Agilent L 3 Agilent L
Mkrl 17.126 GHz Mkrl 24.970 GHz
Ref 167 dBpY Atten 10 dB 35.02 dBpY Ref 167 dBpV Atten 16 dB 37.14 dBpY
#Peak #Peak
Log Log
10 10
dB/ dB/
o] DI
76.7 76.7
dBpY dBpY
LaAv LgRv
3182 51 52
V3 FC V3 FC |
1
£0f): £(fx:
FTun o . b it TSP Y T T S L FTun itk o oy par e "MMMWWW
Stip Snp
Start 15.000 GHz Stop 20.008 GHz Start 20.000 GHz Stop 25.000 GHz

Sweep 477.9 ms (1001 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Conducted Spurious Emission (DSSS and other forms of modulation)

Ch : Mid
30MHz-1GHz 1GHz-5GHz
3 Agilent L Agilent L
Mkrl  930.2 MHz Mkrl 2.438 GHz
Ref 167 dBpY Atten 10 dB 26.81 dBpY Ref 167 dBpY Atten 10 dB 95.22 dBpY
#Peak #Peak
Log Log
10 10
B/ B/
ol ol
75.2 75.2 l
dBpY dBpY
LgAv LAy |t S Vi \M“W st At
3182 $1 82
Y3 FC Start 1.600 GHz Ston 5.800 GHz
#Res BH 108 kHz #UBH 388 kHz Sweep 3823 ms (1061 pts)
£ Marker  Trace Type % Fxis Anplitude
ETun 1 1 (3 Freq 243 GHz 85.22 dByll
Smp . S T, VR BUTTWY Ty R P> yim 2 @ Freg 3.416 GHz 29.68 4Bul
Start 30.8 MHz Stop 1,608 @ GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 92.73 ms (1001 pts)
5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkrl 8.638 GHz Mkrl 13.895 GHz
Ref 167 dBpY Atten 18 dB 31.54 dBpY Ref 167 dBpY Atten 18 dB 35.21 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
o] o]
752 752
dBpY dBpY
LgAw LgAw
5182 5182
V3 FC V3 FC
1
£(F): z £(F): S R
FTun , T R I L s A e o R VAP Ut EYNUPON SOET! AWM VAT Wy
Swp [ & Swp
Start 5.800 GHz Stop 18.866 GHz Start 19.008 GHz Stop 15.868 GHz
#Res BH 100 kHz #UBH 360 kHz Sweep 477.9 ms (1001 prs) #Res BH 100 kHz #UBH 360 kHz Sweep 477.9 m3 (10601 prs)
15GHz-20GHz 20GHz-25GHz
3 Agilent L 3 Agilent L
Mkrl 17.265 GHz Mkrl 24.975 GHz
Ref 167 dBpY Atten 10 dB 34.11 dBpY Ref 167 dBpY Atten 10 dB 37.31 dBpY
#Peak #Peak
Log Log
10 10
dB/ dB/
ol ol
75.2 75.2
dBpY dBpY
LaAv LgAw
3182 3182
Y3 FC V3 FC )
1 .
£0f): £ P P
FTun sttt I i N IR o FTun Mo WWWWMWW
Stip Stp
Start 15.000 GHz Stop 20.008 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1001 pts) #Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1001 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch : High
30MHz-1GHz 1GHz-5GHz
3 Agilent L Agilent L
Mkrl 560.4 MHz Mkré 3.692 GHz
Ref 167 dBpY Atten 10 dB 26.96 dBpY Ref 167 dBpY Atten 10 dB 29.45 dBpY
#Peak #Peak
Log Log
10 10
dB/ dB/
o] o]
76.0 76.0 M
dBpY dBpY
LaAv LaAv "}F & “
3182 $1 82
V3 FC Start 1.600 GHz Stop 5000 GHz
AR #Res BH 108 kHz #UBH 388 kHz Sweep 382.3 ms (1061 pts)
£ Marker  Trace Type % Fxis Anplitude
FTun Y 1 [N Fraq 2.464 GHz 95.85 dBull
Swp I o 0 YR T ™ nm 2 (&5 Freq 3.892 GHz 29.45 dBull
Start 30.8 MHz Stop 1,608 @ GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 92.72 ms (601 pts)
5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkrl 7.392 GHz Mkrl 13.820 GHz
Ref 167 dBpY Atten 18 dB 31.88 dBpY Ref 167 dBpY Atten 18 dB 34.33 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
o] o]
76.9 76.9
dBpY dBpY
LgAw LgAw
5182 5182
V3 FC V3 FC
AR An 1
£(F): 3 £(F): S,
FTun o MM‘”\MW b LI T R R [ i [ h
Swp Sp
Start 5.800 GHz Stop 18.866 GHz Start 19.008 GHz Stop 15.868 GHz

#Res BH 108 kHz

#UBH 300 kHz

Sreen 477.9 ms (601 pts)

#Res BH 108 kHz

#UBH 380 kHz Sween 477.9 ms (1081 prs)

15GHz-20GHz

20GHz-25GHz

3 Agilent L 3 Agilent L
Mkrl 17.320 GHz Mkrl 24.985 GHz

Ref 167 dBpY Atten 10 dB 34.26 dBpY Ref 167 dBpY Atten 10 dB 37.59 dBpY
#Peak #Peak
Log Log
10 10
dB/ dB/
o] o]
76.0 76.0
dBpY dBpY
LaAv LgAw
3182 3182
V3 FC W3 FC

AR 1 . AA
£0£): £0£):
Eb S S — bt oo i Eb . N I R S PRI I AW ST
Stip Stp
Start 15.000 GHz Stop 20.008 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1001 pts) #Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1001 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Conducted emission Band Edge compliance (DSSS and other forms of modulation)

Ch:Low Ch:High
s Agilent L i Agilent L
Mkrd 2.387 2 GHz Mkr3 2.486 7 GHz
Ref 167 dBpY Atten 18 dB 45.36 dBpY Ref 167 dBpY Atten 18 dB 44.22 dBpY
Norm i orm 1
Log *. Log *.
i) i) PRR
dB/ R dB/ K
f/ | 1’/ \\
1] 3 ) Py I 2
76.5 75.8
dBp R dBpt EE—
LgAw LgAw
5182 5182
Center 2.380 @ GHz Span 186 MHz Center 2.495 @ GHz Span 186 MHz
#Res BH 108 kHz #UBH 360 kHz Sweep 9.56 ms (601 pts) #Res BH 108 kHz #UBH 360 kHz Sweep 9.56 ms (601 pts)
Marker  Trace Type R Axis Anplitude Marker  Trace Type R s Anplitude
1 € Freg 2.411 3 BHz 96.54 dBull 1 &) Freg 2.461 3 BHz 95.7E dBull
2 &3] Freq 2.480 B GHz 46.19 dBpll 2 @ Freg 2.483 5 GHz 41.28 dBull
3 [ Fregq 2.398 6 GHz 44.72 dBpll 3 [=>) Freg 2.486 7 GHz 44,22 dBull
4 &3 Freg 2.387 2 BHz 45.36 dBull
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Power Density (DSSS and other forms of modulation )

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Shielded Room

COMPANY : Canon Inc. REGULATION  : FCC Partl5 Subpart C 15.247(¢)
QUIPMENT : Wireless LAN Module TEST DISTANCE : -
MODEL : CM13264 DATE : 07/12/2005
SAMPLE NO. : MT0166 TEMPERATURE : 23C
POWER : DC3.3V(from PCMCIA Slot) HUMIDITY 0 60%
MODE : Tx (chl,6,11) ENGINEER : Yutaka Yoshida
[IEEE802.11b]
Ch Freq. Reading Cable | Atten. | Result | Limit | Margin
[MHZz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]

Low 2411.3 -10.86 1.7 10.0 0.8 8.0 7.2

Mid 2436.3 -11.13 1.7 10.0 0.6 8.0 7.4

High 2461.3 -11.04 1.7 10.0 0.7 8.0 7.3

Sample Calculation:

Result = Reading + Cable Loss (including customer cable) + Attenuator

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Power Density(DSSS and other forms of modulation)
Ch:Low Ch:Mid
s Agilent L i Agilent L
Mkrl 2.411 297 GHz Mkrl 2.435 298 GHz
Ref @ dBm Atten 10 dB -10.86 dBn Ref @ dBm Atten 10 dB -11.13 dBn
#Peak #Peak
Log 1 Log
18 18
dB/ X " ) A dB/ | |
v m,nf\m iy mm/vanJ /\n«f\r« AJ\.MM.MJRAI\“/\ ‘mnrA s ’ IUJ At Lya s s, N"\ka\ sl nmA
“V’ \"v‘vlﬁ‘f W w v T vv*v y "Y V«’ ¥ w WW‘ v v \,lv/‘Vw‘L\ W il W w " VVV VF\]/J’\/ iy K V L w
LgAw LgAw
5152 5152
W3 F3 W3 F3
A AAl
B [Marker frca. Marker
s [2.411297000 GHz s [2.436298000 GHz
_—10.8‘6 dBm‘ _—11.1‘3 dBm‘
Center 2.412 060 GHz Span 1.5 MHz Center 2.437 0680 GHz Span 1.5 MHz

#Res BH 3 kHz #UBH 100 kHz #Sween 260 s (601 prs)

#Res BH 3 kHz

#UBH 186 kHz #Sween 200 s (601 prs)

Ch:High
# Agilent
Mkrl 2.461 299 GHz
Ref @ dBm Atten 10 dB -11.64 dBm
#Peak
Log
16
w ﬂ | | |
S N Y. O Uy
T ™ W\P’ L wf LY V’WVV LRI L) L
LgAv
$1 82
W3 FS
AA
f§§>@k Marker
s [2.461299000 GHz
,—11.8‘4 dBm‘

Center 2.462 809 GHz
#Res BH 3 kHz

Span 1.5 MHz
#5neep GO0 s (601 pts)

#UBH 100 kHz
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99%  Occupied Bandwidth(DSSS and other forms of modulation)

Ch:Low Ch:Mid
s Agilent L i Agilent L
Ref B dBm Atten 18 dB Ref B dBm Atten 18 dB
#Peal #Pea
Log Log
18 Pl e 18
dB/ dB/
*>/ < a/ P
M

LgAw LgAw
ML S2] ML $2]
Center 2.412 80 GHz Span 58 MHz Center 2.437 80 GHz Span 58 MHz
#Res BH 308 kHz #UBH 1 MHz Sweep 1 ms (601 pts) #Res BH 308 kHz #4BH 1 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 7 Occupied Bandwidth Occ BH 7 Pur  99.00 %

13.5499 MHz % dB -26.00 JB 135742 MHz % dB -26.00 JB
Transmit Freq Error 14276 kHz Transmit Freq Error  3.253 kHz
% dB Bandwidth 17.083 MHz % dB Bandwidth 17.064 MHz

.
Ch:High
3 Agilent L
Ref @ dBm Atten 10 dB
#Peak
Log
10
B/ AN
+ ¢
L™

LaAv
ML $2
Center 2.462 00 GHz Span 58 MHz
#Res BH 308 kHz #UBH 1 MHz Sweep 1 ms (6@1 pts)

Occ BH ¥ Pur 99.00 %

Occupied Bandwicith
® B -26.00 dB

135616 MHz

Transmit Freq Error 9.955 kHz
% dB Bandwidth 17.891 MHz
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APPENDIX 4: Reference data [Testing of the variation of input voltage]

The module has a voltage regulator circuit inside and the regulated voltage is provided with IC chip and the circuit
which determines RF characteristics.

However, only RF power amplifier is operated with the voltage (+3.3V) supplied from outside directly.
We performed tests with the following conditions,

-Low threshold voltage ; until transmission stops

-High voltage: +5V (50% up of rated voltage +3.3V),

Then we confirmed that there were no changes in the transmission bandwidth, the transmission power, and the spurious
emission of frequencies adjacent to carrier by supply voltage.

In addition, we found no abnormal signal.

See the following data:
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Maximum Peak OutPut Power and 20dB Band Width
o 4o .
Characteristic and destructive tests
IEEES802.11b 11Mbps(Worst Case)
2.16V(Low) 2.60V
- Agilent L - Agilent L
& Mkr3 39.67 MHz & Mkr3 39.67 MHz
Ref 16 dBm Atten 20 dB -2.11 dB Ref 16 dBm Atten 20 dB -0.45 dB
Horm [ ] Horm i
Log . Log .
10 10
B/ dB/ 5 &
T ]
AR - 3
vy
ol — ol " Koo
-175 3R r 2 1 p -175
dBm £ dBm
LgRy LgRy
o2 o2
Center 2.462 80 GHz Span 58 MHz Center 2.462 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (6O pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (6O pts)
Marker Trace Type i Axie Amplitucle Marker Trace Type i Axie Amplitucle
1R 2y Freq 2.453 17 GHz -62.52 dBn 1R 1y Freq 2.453 17 GHz -28.16 dBn
1o e Freq 17.58 MHz -8.92 ol 1o ay Freq 17.58 MHz 8.13 o
2 2y Frag 2.463 25 BHz -B2.68 dBn 2 Ay Frag 2.463 25 BHz 7.58 dBn
3R 23 Freq 2.442 BB GHz -58.72 dBn 3R 1y Freq 2.442 BB GHz -43.93 dBn
EN @ Frea 39.67 MHz -2.11 o EN ar Frea 39.67 MHz -B.45 ol
2.80V 3.30V(Normal)
# Agilent L # Agilent L
a Mkr3 39.67 MHz a Mkr3 39.67 MHz
Ref 16 dBm Attsn 28 dB -0.45 dB Ref 16 dBm Attsn 28 dB -0.45 dB
Norm Jp— —— Norm [
Log — - 2 P *. Log 2 *.
10 AN 10
dB/ i 5 dB/ *® N
E—— —
3R £l 3
D‘ P iputh# "“\,\9
-17.5
dBm
LgAv LgAw
Vo2 V1 82
Center 2.462 BB GHz Span 58 MHz Center 2.462 BB GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Marker  Trace Type W Auie finplitude Marker  Trace Type W Auie finplitude
1R 1 Frag 2.453 17 BHz -28.16 dBn 1R 1 Frag 2.453 17 BHz -28.16 dBn
1o 1y Freq 17,58 MHz 8.13 dB 1o 1y Freq 17,58 MHz 8.13 dB
2 [€H) Frea 2.463 25 GHz 7.58 dBn 2 ax Frea 2.463 25 GHz 7.58 dBn
L 1y Freq 2.442 BB GHz -43.93 dBn L 1y Freq 2.442 BB GHz -43.93 dBn
N ay Freq 38.67 MHz -B.45 ol N ay Freq 38.67 MHz -B.45 ol
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Maximum Peak OutPut Power and 20dB Band Width

Characteristic and destructive tests

IEEES802.11b 11Mbps(Worst Case)

3.80V

430V

# Agilent L # Agilent L
a Mkr3 41.68 MHz a Mkr3 41.68 MHz
Ref 16 dBm Attsn 28 dB -0.18 dB Ref 16 dBm Attsn 28 dB 1.99 dB
Norm g e Marm —
Log = : - *. Log T *.
10 £ - 10
B/ Fd 5 dB/ E o
P : o TR A
3R P, 3R 3
ol g OB A S s ol ek L MR i
-17.5 -17.5
dBm dBm
LgAv LgAw
Vo2 Vo2
Center 2.462 BB GHz Span 58 MHz Center 2.462 BB GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Marker  Trace Type R s Anplitude Marker  Trace Type R s Anplitude
1R 2 Frag 2.453 25 GHz ~18.57 dBn 1R 2 Frag 2.453 25 GHz ~18.57 dBn
la (&3] Freg 17.58 MHz -8.27 dB la (&3] Freg 17.58 MHz -8.12 dB
2 [e5] Freg 2.463 25 GHz 7.79 dEm 2 [e5] Freg 2.463 25 GHz 8,35 dbm
L e Freq 2.442 BB GHz 45,15 dBn L e Freq 2.442 BB GHz 45,15 dBn
3a @ Frag 41.88 MHz -8.18 dB 3a @ Fregq 41.88 MHz 1.99 dB
4.830V 5.00V (High)
3 Agilent L 3 Agilent L
a Mkr3 41.68 MHz a Mkr3 41.68 MHz
Ref 18 dBm Atten 20 dB 6.36 dB Ref 18 dBm Atten 20 dB -1.19 dB
Peak et Norm e |
Log x Log = X
1@ 1@ £
dB/ /‘5 5 dB/ /‘5 5
B 1) "
N ol Ao I
-17.5
dBm
Lghv LgRw
Y1 M2 Y1 W2
Center 2.462 0@ GHz Span 58 MHz Center 2.462 B8 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 prs) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 prs)
Marker  Trace Type R fixis Anplitude Marker  Trace Type R fixis Anplitude
2 Freg 2.453 25 GHz -18.57 dbm 2 Freg 2.453 25 GHz -18.57 dbm
1o e Freq 17,58 MHz 8.18 dE 1o e Freq 17,58 MHz -B.17 dE
2 @ Frag 2.463 25 GHz 8.35 dBm 2 (3] Freg 2.463 25 GHz 6.89 dEm
L 2y Frag 2.442 BB GHz -45.15 dBn L 2y Frag 2.442 BB GHz -45.15 dBn
3a (&3] Freg 41.88 MHz 6.36 dB 3a (&3] Freq 41.88 MHz -1.19 dB
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